cGLE

MICHIGAN DEPARTMENT OF ENVIRONMENT, GREAT LAKES, AND ENERGY
Finance Division

CLEAN WATER STATE REVOLVING FUNDS (CWSRF/SWQIF)
PROJECT PLANNING DOCUMENT SUBMITTAL FORM

Part 53, Clean Water Assistance, of the Natural Resources and Environmental Protection Act, 1994 PA 451, as amended.

Project Name: Final Settling Tank Replacement and Channel Air Upgrade

Rebuild three of the Final Settling Tanks and to replace the Channel diffusers with new diffusers

Project Description:

Legal Name of Applicant: _Benton Harbor — St Joseph Joint Wastewater Treatment Plant
(Name of the applicant municipality bonding for the project. Ex. A county bonding on behalf of a village or township)

Applicant Address:___ 269 Anchors Way
[...]
18 b %L —— TROUGHS ;{5 Noa | No.2 No.1 | N0z | no3 | No4-
ﬁﬁ. /4 DOWNWARD ACTING OVERFLOW | REAERA -
. AERATION AERATION
BYPA65 EXCESS FLOW GATE TANIS ANKS SANICE
FIGURE 2.10 EXISTING JOINT PLANT PROCESS FLOW DIAGRAM

Benton Harbor St. Joseph Joint WWTP SCIP Update

24

APRIL 2023



AZCOM

2.7.3 COLLECTION SYSTEM

According to the U.S. Census Bureau, Berrien County has a total area of roughly 567.75 square
miles. The responsibility of the Benton Harbor -- St. Joseph Joint wastewater Treatment Plant
(Joint Plant) is limited to the treatment of wastewater as delivered to its treatment site at 269
Anchors Way, St. Joseph, Michigan. Sewer systems tributary to the Joint Plant originate from
multiple local governmental units. Each member community listed in Table 2.2 is responsible
for the collection system(s) within its jurisdiction and is responsible for maintaining any
information or records specific to the type, nature, size, capacity, length or other physical
characteristics of the tributary sewer systems. Appendix E includes additional information
related to the collection system.

The Joint Plant is located outside of a floodplain zone and is not located in a coastal area. Flows
to the plant could be affected by increasing storm event frequency and intensity. Based on the
information from the USEPA’'s Climate Scenarios Projection Map, the average annual
precipitation at the project area is expected to increase from 0.4 to 5.2-inches per year by 2035.
This increased precipitation could result in higher infiltration/inflow (I/1) flows. Proper collection
system maintenance and repairs, as needed, can be used to help limit flows due to I/l. However,
the collection system is outside of the jurisdiction of the Joint Plant. It should be noted that the
expected increase is calculated based on models that have a considerable margin of error.

2.7.4 SIGNIFICANT INDUSTRIAL USERS

There are thirteen (13) Significant Industrial Users and Categorical Industrial Users which
contribute flows and loadings to the Joint Plant. The Significant Industrial Users are listed below.

e Freedom Fishing Inc

e Tech Nickel Inc

e Modineer Coatings Division
e LECO Corporation

e Primetals Technologies

e Aludyne Steve PLT

e Aludyne B.H. PLT

e Hoffmann Die Cast Corporation
e Max Casting Company

e New Products Corporation
e Old Europe Cheese

e Ausco Products

e BOSCH Braking Systems

2.8 JOINT PLANT ASSETS (FISCAL SUSTAINABILITY)

Development and implementation of a Fiscal Sustainability Plan (FSP) is required for projects that
involve the repair, replacement, or expansion of a treatment facility. The FSP must include an
inventory of critical assets that are part of the treatment facility. This inventory is listed in Table
2.8. The FSP also requires a condition and performance evaluation of the inventoried critical
assets.This evaluation is listed in Table 2.9. Certification that an evaluation of water and energy
conservation efforts has been completed and that implementation of water and energy

Benton Harbor St. Joseph Joint WWTP SCIP Update 25 APRIL 2023



AZCOM

conservation efforts will be completed is required as part of the FSP. Additionally, an FSP
requires a plan for maintaining, repairing, funding, and as necessary replacing the treatment
facility. The FSP is required for the critical assets that are part of CWSRF not for the entire
wastewater facility; The FSP is not required to be submitted to EGLE unless requested.

An inventory of the critical assets at the Joint Plant is shown in Table 2.8. An evaluation of the
condition and operating status is shown in Table 2.9. A more detailed plan for maintaining,
repairing, funding, and as necessary, replacing critical assets will be submitted at a later time.
The detailed plan is typically submitted with the Part 11l Application.

TABLE 2.7 INVENTORY OF CRITICAL ASSETS FOR THE JOINT PLANT

UNIT PROCESS PARAMETER SIZE UNITS
Coarse Bar Screens Flow 1@ 9.76 MGD
Raw Sewage Pumping Flow 3@ 7,640 gpm
TDH 33 ft
Flow 2 @ 6,000 gpm
TDH 34 ft
Influent Fine Bar Screens Flow 2 @ 28.29 MGD
Primary Settling Tanks, No. 1 - 3 | Surface Area 11,200 ft2
Weir Length 820 ft
Activated Sludge
Aeration Tanks No. 1 -4 Volume 253,600 fts
Aer. Tanks & 2 Older Tanks Volume 382,700 fts
Blowers Flow 3 @ 9,000 SCFM
Pressure 7.5 psi
Final Settling Tanks, No. 1 -5 Surface Area 19,500 ft2
Weir Length 2,090 ft
Chlorine Contact Tanks Volume 432,200 gallons
Dissolved Air Floatation Tanks Surface Area 3,710 ft2
Anaerobic Digestion Volume 285,900 fts
Sludge Holding Tanks Volume 426,400 ft3

Benton Harbor St. Joseph Joint WWTP SCIP Update 26 APRIL 2023



AZCOM

TABLE 2.8 EVALUATION OF THE CONDITION AND OPERATING STATUS OF CRITICAL ASSETS FOR THE JOINT PLANT

UNIT PROCESS

DESCRIPTION OF CONDITION

OPERATIIONAL STATUS

Raw Sewage Pumping

Check valves for Pumps No. 2 & 3 are in good condition, replaced in
2017.

The 18-inch check valve for Pump No. 1 is in good condition, replaced
under the 2015 New Headworks and Miscellaneous Improvements
project.

Pumps No. 1-3 will be replaced with dry pit submersible pumps with
VFD's as part of current construction project.

Existing VFDs for Pumps No. 4 and 5 to be replaced as part of the
current construction project.

No operational issues.

Wet well design does not meet current Hydraulic Institute Standard, no
apparent cavitation problems.

Redundancy at peak flows was addressed under the 2008 New
Submersible Pump Station and Electrical Upgrades project.

Influent Screens

Mechanical bar screens are in good condition.

No operational issues.

Primary Settling Tanks, No. 1 - 3

Minor vertical cracks in the primary settling tank walls.

The top of concrete along walkways has spalling concrete and cracks
in numerous areas particularly around grating panels, railing posts and
other areas.

Cracking along north side of raised wall observed.

Cracks around stairs.

Railing anchors loose.

Leakage along walls of main tunnel.

Chain and flights are in good condition.

Operational issues with the primary scum pumps.

Aeration Tanks No. 1 -4

The eight aeration inlet gates, diffusers, diffuser headers and drop
pipes were replaced under the 2017 Aeration System Improvements
Phase Il project.

Meters are old and not accurate and should be replaced. They may be
difficult to remove.

No operational issues.

Reaeration Tanks No. 1 - 2

Gates and operators are in poor condition.

Diffuser sheaths are cleaned and/or replaced every two to four years.
The diffuser sheaths are in poor condition.

Stainless steel headers and drop pipes are in good condition.

The four reaeration tank sluice gates are difficult to operate.
The existing diffusers sheaths do not proportionally distribute the air.
Agitation and suspension of solids is weak.

Overflow Tanks

Tight cracks and efflorescence on concrete in walkway areas where Y-
walls and have been removed.

No operational issues.

Benton Harbor St. Joseph Joint WWTP SCIP Update 27

APRIL 2023




AZCOM

UNIT PROCESS

DESCRIPTION OF CONDITION

OPERATIIONAL STATUS

Blowers No. 1 - 4

Blowers No. 1 and No. 3 are the original Roots-Connersville units,
constant speed rotary positive displacement type, motor-driven at 400
Hp, rated at 9000 scfm, 7.5 psig each.

Blower No. 3 has been retrofitted with a gear transmission to manually
vary the speed.

Blowers No. 1 & 3 are in fair condition but are not energy efficient.
Blower No. 4 was replaced with a turbo blower in 2015.

Blower No. 2 was replaced with a turbo blower in 2017.

Blower No. 3 has an oil leak.

Several of the blower instruments/gauges are not working.

No operational issues.

One of the centrifugal turbo blowers is sufficient to provide the air
required to meet most of the air requirements.

Blowers No. 1 and 3 will remain on manual control.

The flow rate of the new turbo blowers is controlled using dissolved
oxygen (DO) sensors.

Final Settling Tanks, No. 1 - 2

Concrete tank is in fair condition.

Flow to these tanks is not proportioned during average flow.
Downward opening weir gates control flow to these clarifiers. Tanks
No. 1 and 2 are not operated unless necessary.

Final Settling Tanks, No. 3 -5

The collector mechanisms for the tanks are in poor condition.

Operational issues with collector mechanisms in Tank Nos. 3, 4, and
5.

Channel Air Diffusers

Existing channel air diffusers are not providing sufficient mixing to
prevent solids deposition

Some diffusers are inoperable which could lead to carry over of solids
to the Final Tanks. Leakage occurs into the lower Gallery at the air
pipe penetrations from the channels

Chlorine Contact Tanks

Sodium Hypochlorite Feed System is in fair condition.
Sodium Bisulfite Feed System is in poor condition.

Sodium Bisulfite feed pumps have had clogging issues. Pump
replacement to be considered. Leak detection and controls are an
issue.

Dissolved Air Floatation Tanks

System in poor condition.
The chain and flight for the Thickener Bottom Sludge Collector is in
poor condition.

Unit No. 2 currently not operational.
There are issues with air control for both units.
Issues with the operation of the chain and flights.

Anaerobic Digestion

Mixing system in poor condition.

Operational issues with mixing system

Sludge Holding Tanks

Equipment in fair condition.

No operational issues.

Benton Harbor St. Joseph Joint WWTP SCIP Update 28

APRIL 2023




AZCOM

29 NEED FOR PROJECT

The Joint Plant consistently meets all the current NPDES permit limitations. The current NPDES is
included in Appendix D.

The Joint Plant has previously completed Strategic Capital Improvement Plans (SCIP) starting in 2004,
with an update completed in 2015. The SCIP’s included comprehensive condition assessments that
resulted in recommended capital projects. See Appendix F, for projects recommended in the 2015 SCIP.
As part of this planning report, a follow up condition assessment was completed in January 2023 with the
major results identified in Table 2.9. As a result, the two near term projects that have been identified for
CWSREF funding include Replacement of Final Settling Tanks No. 3 - 5 and Replacement of the Channel
Air Diffusers.

2.9.1 REPLACEMENT OF FINAL SETTLING TANKS NO. 3 -5

As previously indicated, Final Settling Tanks No. 4 and 5 were originally constructed in the 1970’s and
Final Settling Tank No. 3 added in the 1980’s. These tanks have performed efficiently and have been
maintained over the years but have now reached the end of their useful life. Since the Final Settling
Tanks are the major treatment process needed to continue to meet the Total Suspended Solids and
BODs NPDES permit limits, it is critical to keep this unit process in reliable operation. Without
replacement, there is a risk that a tank could be out of service for an extended period if a failure occurs.

2.9.2 REPLACEMENT OF THE CHANNEL AIR DIFFUSERS

As shown in Figure 2.10, the aeration tank influent channel distributes primary effluent to the aeration
tanks and the final tank influent channel distributes flow to the final settling tanks. To prevent solids from
settling, these channels include aeration diffusers to keep the solids from settling. The original diffusers
were installed in the 1970’s. Over the years, the diffusers have been difficult to maintain resulting in
inefficient performance and potential solids buildup in the channels that could carry over into the aeration
tanks and final settling tanks and adversely impact the treatment processes. In addition, the channels
include air piping penetrations that have deteriorated causing leakage on occasion into the lower Gallery,
which is considered a safety hazard. The project will include a newer more efficient diffuser system with
provisions to remove diffuser drop pipes without draining or entering the channels. New stainless steel
air piping will also be included to eliminate the pipe penetrations and leakage.

2.9.3 NPDES PERMIT COMPLIANCE INFORMATION

The Benton Harbor — St. Joseph Joint Board of Commissioners operates the Joint Plant under NPDES
Permit M10022322, which took effect May 1, 2019, and expires October 1, 2022. The current NPDES is
included in Appendix D.

The Joint Plant has an excellent performance record and consistently meets the current NPDES permit
limits. The current influent flow and loads are listed in Table 2.10 and the current monthly average effluent
concentrations are listed in Table 2.11.

Benton Harbor St. Joseph Joint WWTP SCIP Update 29 APRIL 2023



AZCOM

TABLE 2.9 CURRENT INFLUENT FLOW AND LOADS FOR THE JOINT PLANT

Parameter Unit Value

Flow

Annual Average MGD 8.05

Maximum Month MGD 10.87
CBODs

Annual Average mg/L 171

Maximum Month mg/L 207
Total Suspended Solids

Annual Average mg/L 209

Maximum Month mg/L 324
Ammonia-Nitrogen

Annual Average mg/L 11.0

Maximum Month mg/L 14.3
Total Phosphorus

Annual Average mg/L 3.3

Maximum Month mg/L 4.1

TABLE 2. 10 CURRENT MONTHLY AVERAGE EFFLUENT CONCENTRATION FOR THE

JOINT PLANT
Parameter Unit Value
CBODs mg/L 3.8
Total Suspended Solids mg/L 9.8
Ammonia-Nitrogen mg/L 11.4
Total Phosphorus mg/L 0.57

2.9.4 PROJECTED NEEDS FOR THE NEXT 20 YEARS

In general, the Joint Plant has the treatment capacity to effectively treat the expected increase in flows
However, the equipment in certain processes may heed to be

and loads for the next 20 years.

Benton Harbor St. Joseph Joint WWTP SCIP Update 30

APRIL 2023



AZCOM

replaced/upgraded during this timeframe. The findings from the 2023 SCIP are included in Appendix
F. In addition, other critical projects identified in the recent condition assessment include:

e The Primary Settling Tanks show minor cracks and spalling, and the primary scum pumps need
replacement due to operational issues.

e Sodium Bisulfite feed pumps have had clogging issues and need to be replaced and there are
operational issues with the leak detection and controls.

o Dissolved Air Floatation Unit No. 2 is not operational and there are air control issues with Unit No.1.
The chain and flight for the Thickener Bottom Sludge Collectors are in poor condition and need to
be replaced.

e There are operational issues with the mixing system for the Sludge Holding Tanks.

Benton Harbor St. Joseph Joint WWTP SCIP Update 31 APRIL 2023



AZCOM

3 ANALYSIS OF ALTERNATIVES
3.1 IDENTIFICATION OF POTENTIAL ALTERNATIVES

The improvement project selected for this Project Plan is required to allow for continued reliable
wastewater effluent. The reasons for the need for a replacement of the collector mechanism for final
settling tank No. 3, 4 and 5 and for the replacement of the diffuser sheaths in the influent channels are
listed below:

e The existing diffusers are failing and do not provide adequate mixing

o Without replacement there is a risk that solids could carry over and upset the treatment
processes

e Maintenance issues due to aging final settling tank collector system and drives.

e Uncertainties of the ability to comply with NPDES effluent limits should a final settling tank be
out of service for an extended time.

Since the recommended projects are replacements to aging equipment, other unit process alternatives
were not considered. The plans and specifications for the replacement projects will include new reliable
equipment that fits within the existing structures.

3.2 NO ACTION

In general, the Joint Plant has the treatment capacity to effectively treat the expected increase in flows
and loads for the next 20 years. As noted above, if the collector mechanisms in Final Settling Tanks No.
3, 4 and 5 are not replaced, the Joint Plant may risk violation of its NPDES permit. If the existing channel
diffusers are not replaced, the aeration and final settling tanks processes could be upset should solids
carry-over from the channels occur.

3.3 OPTIMUM PERFORMANCE OF EXISTING FACILITIES

The optimum performance level possible with the existing process design is currently being achieved.
The collector mechanism for Final Settling Tank No. 3 is approximately 34 years old, is unreliable and